

Test Report No. 2063626

At Work* - Fiesta

Date : 10-Aug-2011



Client : At Work* Limited
Cnr Earle and Bath Streets, Parnell,
Auckland 1052, New Zealand

The following sample(s) was/were submitted and identified by/on behalf of the client as:

Sample Description : One sample of woven fabric, 100% polyester, width 67" in F 150 Planet colour.

Test Performed : Selected test(s) as requested by applicant.

Sample Receiving Date : 5-Aug-2011
Testing Period : 5-Aug-2011 To 10-Aug-2011

SGS Order No. : 1047348
SGS Sample No. : 2121873
SGS Application No. : 257760

TEST RESULT(S)

Abrasion Resistance

(BS EN ISO 12947-2 : 1999; Martindale wear & abrasion tester, 12 kPa pressure)

End point breakdown ;
Head 1 @ 101,000 cycles
Head 2 @ 101,000 cycles
Head 3 @ 101,000 cycles
Average = 101,000 cycles

***** End of Report *****

Signed for and on behalf of
SGS (Thailand) Limited

Mali Jattawong
Softlines Testing Manager

1765339

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

WARNING: The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.